
HLCA80710 Pressure Washer - General Assembly (Part 1)

1 of 3 2/19/2025, 12:57 PM



Ref # Part # Description Qty Context Note MSRP

1 308655003 163 cc Engine 1 366.50

2 308659013 Front Frame 1

3 678016006 Lock Nut (1/4-20) 5 0.77

4 638128004 Washer (1/4 in.) 1 0.94

5 570554002 Wear Pad 1 1.18

6 661501001 Screw (1/4-20 x 1.85 in., Torx) 3 0.94

7 661505003 Bolt (M8 x 50 mm) 1 0.75

8 678774001 Lock Nut (M8 x 1-1/4 in.) 8 0.83

9 661505004 Bolt (M8 x 45 mm) 1 1.06

10 660962001 Bolt (M8 x 55 mm) 6

11 638275002 Washer (1/2 in.) 2 1.04

12 308451006 Wheel (12 in. x 2 in.) 2

13 519857001 Axle Sleeve 2 0.83

14 620599007 Axle 2 3.06

15 638662003 Engine Plate 1 22.95

16 310742002 Main Frame Assembly (Inc. Key No. 17) 2 14.48

17 308421001 Lock Button w/Spring Clip 2

18 678041002 Output Shaft Key 1 1.39

19 561399003 Injection Hose 1 2.41

20 518391001 Filter 1 1.38

21 661501007 Screw (1/4-20 x 2 in., Torx) 2 0.99

22 308700012 40deg Nozzle 1 7.80

23 308697012 0deg Nozzle 1 2.60

24 308699012 25deg Nozzle 1 7.80

25 308706006 Detergent Nozzle 1 7.80

26 310673006 Storage Holder (4 Nozzle) 1 34.38

27 310664001 Bungee Cord and Bead Assembly 1 1.49

28 308638014 Handle Assembly 1 29.07

29 308835006 High Pressure Hose (25 ft.) 1 37.74

30 519313002 Upper Wand Holder 1

31 308760007 Trigger Handle Assembly 1 22.38

32 308494003 Spray Wand 1

33 678238001 Hitch Pin 2 0.83

34 678243005 Lower Wand Holder 1 1.49

35 308653006 Pump (Incl. Key Nos. 38-40) 1

36 660764002 Bolt (M8 x 40 mm Hex Hd.) 1 0.97

37 678169004 Thermal Release Valve 1 6.53

38 308861003 Inlet Tube 1 8.30

39 308862003 Outlet Tube 1 3.36

40 308662001 Filter Screen 1 6.29

41 940678107 Data Label 1 0.85

2 of 3 2/19/2025, 12:57 PM



Ref # Part # Description Qty Context Note MSRP

42 940971021 Hang Tag (Engine Oil Fill) 1 1.56

43 940786006 Wand Label (Max Rating) 1 1.17

44 940779023 Performance Label 1 1.89

45 940654084 Trigger Handle Warning Label 1 1.17

46 940654119 Warning Label 1 1.23

47 940617066 Engine Quick Start Label 1 0.75

48 940698007 Switch Label (Engine Off) 1 0.83

49 940947003 Warning Label (Combustion) 1 0.75

50 940680027 Hot Surface Label 1 1.17

51 940786016 Wand Label 1 0.83

52 940972004 Engine Label 1 3.26

53 940617067 Pump Quick Start Label 1 0.75

54 940654089 Warning Label (French/Spanish) 1 0.83

55 940803018 EMC Label 1 0.75

308452002 Detergent Suction Kit 1 (Not Shown) 1.95

Lubricant (SAE 10W30) 1 (Not Shown)

987000740 Operator's Manual (Not Shown)

3 of 3 2/19/2025, 12:57 PM



HLCA80710 Pressure Washer - General Assembly (Part 2)

1 of 3 2/19/2025, 12:57 PM



Ref # Part # Description Qty Context Note MSRP

1 099980153001 Engine Cover 1 29.76

2 099980131003 Bolt (Engine Cover) 2 0.83

3 099980131006 Hex Nut (Starter) 3 0.83

4 099980130003 Starter w/Recoil Assembly 1 19.38

5 099980128008 Key 1 1.23

6 099980136001 Flywheel Nut 1 1.01

7 099980131007 Stud A 1 2.54

8 099980131002 Engine Shroud 1 13.04

9 099980126004 Oil Dip Stick Assembly 1 1.56

10 099980136 Flywheel Assembly 1 55.85

11 099980134004 Bolt (Muffler Cover) 3 0.83

12 099980134001 Muffler Cover 1 20.31

13 099980134005 Muffler Bolt 2 0.83

14 099980153002 Spark Plug 1 12.40

15 099980136010 Ground Wire 1 0.83

16 099980136012 Coil Wire 1 3.08

17 099980135005 Bolt (Fuel Tank) 2 0.83

18 099980135009 Fuel Cap 1 3.64

19 099980131005 Stud C 1 2.24

20 099980136011 Switch 1 7.78

21 099980125005 Bolt (Valve Cover) 4 0.83

22 099980125001 Valve Cover 1 5.63

23 099980125002 Valve Cover Gasket 1 1.52

24 099980134002 Muffler 1 19.22

25 099980134003 Muffler Gasket 1 0.83

26 099980153003 Ignition Coil 1 6.48

27 099980126 Crankcase Assembly 1

28 099980132001 Gasket (Insulator Plate) 1 3.82

29 099980132002 Insulator Plate 1 2.18

30 099980132004 Gasket (Insulator Plate) 1 3.38

31 099980133002 Breather Tube 1 2.88

32 099980132003 Gasket (Carburateur) 2 0.75

33 099980126002 Seal Ring 1

34 099980132005 Carburateur Assembly 1 68.10

35 099980132023 Gasket (Air Filter) 1 3.80

36 099980133004 Air Filter Case 1 8.89

37 099980133005 Hex Nut (Air Filter) 2 0.83

38 099980133006 Air Filter 1 9.44

39 099980133007 Air Filter Cover 1 10.41

40 099980135001 Fuel Tank 1 20.82

41 099980135008 Fuel Tube 1 13.04

42 099980135007 Clamp (Fuel Tube) 2 0.83

43 099980135006 Fuel Filter 1 0.83

44 099980131004 Stud B 1 2.33

45 099980131008 Bushing (Engine Shroud) 3 0.83

2 of 3 2/19/2025, 12:57 PM



Ref # Part # Description Qty Context Note MSRP

46 099980131009 Bushing (Tall) 1 0.83

47 099980131010 Bushing (Short) 1 0.83

3 of 3 2/19/2025, 12:57 PM


	HLCA80710-Homelite-PB.pdf
	HLCA80710-Homelite-PB-1.pdf

